
31 

  

ISEIS 
 

 

 

Journal of Environmental Informatics Letters 8(1) 31-50 (2022) 

www.iseis.org/jeil           

 

Dairy Wastewater Treatment through Synergies of the Biological and Hybrid 

Membrane: A Systematic Review 
 

G. Mekuria1 * 
 

1 Department of Industrial Engineering, College of Engineering, Debre Berhan University, Debre Berhan, Ethiopia 

 

Received 03 June 2022; revised 5 September 2022; accepted 19 September 2022; published online 07 October 2022 

 
ABSTRACT. Wastewater treatment techniques have two categories: pre- and post-treatment. Physical, chemical, and biological pre-

treatment techniques are commonly employed to treat dairy wastewater. Secondly, dairy wastewater post-treatment techniques include 
[...]
suspended growth bioreactors. 

Moreover, AD has a sludge heater, gas collector cover, up- 

take tube, bottom draw-off pipe, and screw pump. STR usually 

has one or more impellers installed on a shaft, baffles, and other 

internals like spargers, coils, and draft tubes. Numerous param- 

eters, such as tank and impeller shapes, tank aspect ratio, num- 

ber, type, location, and size of impellers, and degree of baffling, 

provide unrivaled flexibility and control over the performance 

of stirred reactors while also posing significant challenges to 

their design and scale-up (or scale-down). AFR contains filter 

materials (ceramics, glass plastics, or wood). MAR contains mem- 

brane filtration tank, and anaerobic bioreactor. UASB contains 

sludge blanket, gas-solid separator, influent-distributor, and 

effluent withdrawal system. ASBR includes batch-fed, batch-

decanted, and suspended growth system. Finally, the ABR 

number of the UASB reactor is connected in series. 

 

3.2. Post-Treatment Techniques 

Table 6 summarizes the journal name and year of publica- 

tion of the included reviews in post-treatment approaches. 

8.333%, 14.583%, 22.917%, 20.833%, 22.917%, and 10.417% 

of such reviews were published in 2010 ~ 2011, in 2012 ~ 2013, 

in 2014 ~ 2015, in 2016 ~ 2017, in 2018 ~ 2019, in 2020 ~ 

2021, respectively. The most high-quality by-product, which 

can be reused in the system or public, is obtained from post-

treatment techniques. Although a lot of researches have been 

performed on post-treatment techniques for dairy wastewater 

treatment, considering appropriate wastewater treatment tech- 

niques is still essential. 

Adding substances like ferric chloride or polymer to 

wastewater to destabilize the colloidal components and encour- 

age the tiny particles to aggregate into bigger settleable flocs is 

a common practice in the treatment of water and wastewater, 

known as coagulation-flocculation (Rivas et al., 2010; Ayeche, 

2012; Wolf et al., 2015; Teh et al., 2016; Mateus et al., 2017; 

Formentini-Schmitt et al., 2018; Iwuozor, 2019). Changing the 

pH and using a few strong chemical coagulants are some of the 

options to treat dairy wastewater. These coagulants dissolve any 

emulsions formed by cleaning chemicals and sanitizers. Cer- 

tain chemicals also precipitate solids and lipids (Benaissa et al., 

2014; Loloei et al., 2014; Dela Justina et al., 2018; Suman et 

al., 2018; Kurup et al., 2019; Muniz et al., 2020, 2021).  

Flocculation is a method that enhances particle connection, 

which expands aggregates and makes them simpler to be re- 

moved. The technique is frequently employed in dairy waste- 

water treatment facilities and may also be used to process sam- 

ples for monitoring purposes (Shabna Banu and Meena John, 

2017). Adsorption has an efficient performance for treating 

dairy wastewater with a high concentration of phosphorus. Be-  



G. Mekuria / Journal of Environmental Informatics Letters 8(1) 31-50 (2022) 

 

40 

 

Table 5. Major Features of Pre-Treatment Techniques 

Categories Reactor type Features 

Aerobic Activated sludge process (ASP) Aeration tank. 

Sedimentation tank. 

Conventional trickling filters (CTF) Dosing rate system. 

The structure contains filter media (20 ~ 100 mm diameter). 

An underdrain system. 

A settling system. 

Rotating biological contactor (RBC) Circular discs. 

Horizontal shaft. 

Sedimentation tank. 

Membrane bioreactor (MBR) Membrane filtration tank. 

Suspended growth bioreactors. 

Sequencing batch reactors (SBR) Tank. 

Aeration. 

Mixing equipment. 

A decanter. 

Control system. 

Anaerobic Anaerobic digestion (AD) Sludge heater. 

Gas collecting cover. 

Uptake tube. 

Bottom draw-off pipe. 

Screw pump. 

Stirred tank reactors (STR) Impeller mounted on the shaft. 

Baffles. 

Spargers. 

Coils. 

Draft tubes. 

Anaerobic filter reactors (AFR) Filter materials (ceramics, glass, plastic, or wood). 

Membrane anaerobic reactors (MAR) Membrane filtration tank. 

Anaerobic bioreactor. 

Up-flow anaerobic sludge blanket reactor (UASB) Sludge blanket. 

Gas – solid separator. 

Influent – distributer system. 

Effluent withdrawal system. 

Anaerobic sequencing batch reactors (ASBR) Batch-fed. 

Batch-decanted. 

Suspended growth system. 

Anaerobic baffled reactor (ABR) Number of UASB reactors connected in series. 

 

cause of their superior removal effectiveness concerning their 

adsorption capabilities, agricultural-based adsorbents will be 

a competitive economic option for relatively expensive com- 

mercial carbon in dairy wastewater treatment. For example, 

an efficient way to reduce COD by 72.8% and BOD by 76.75% 

is to use a mixed bed stationary phase with CSAC and laterite 

in a 1:1 ratio (CSAC to laterite). Moreover, in a 2:1 proportion, 

it functions effectively to remove COD by 75.3% and BOD by 

79.69%. Finally, in a 1:2 proportion, it is productive to re- 

move COD by 80.65% and BOD by 81.09% (Moradi and 

Maleki, 2013; Karale and Suryavanshi, 2014; Afolabi et al., 

2015; Al-Jabari, 2016; Kurzbaum and Bar Shalom, 2016; Al-

Jabari et al., 2017; Falahati et al., 2018; Choi et al., 2019; Al-

Ananzeh, 2021). 

Similarly, the nanofiltration treatment technique, which 

requires less energy and has a higher rejection rate than RO 

and UF, is a promising technology for treating dairy wastewater. 

In the meantime, NF has the effectiveness of recovering high-

quality dairy effluent that can be recycled (Luo et al., 2010; Luo 

and Ding, 2011; Luo et al., 2012; Riera et al., 2013; Andrade et 

al., 2014a, 2015; Chen et al., 2015; Mulyanti and Susanto, 2018; 

Chen et al., 2018; Marszałek and Puszczało, 2020). A filtration 

method is a microfiltration.  During the treatment of dairy 

wastewater, macromolecular, colloidal, and suspended parti- 

cles are concentrated, cleansed, and eliminated. A microp- 

orous membrane with an applied pressure range of 0.1 to 2 

bar removes various suspended particles or colloidal com- 

ponents from an incoming fluid stream (Kumar et al., 2016; 

Nagappan et al., 2018). 

Ultrafiltration is a process that operates at low pressure and 

removes colloidal and dissolved particles. There are two distinct 

kinds of ultrafiltration techniques: polymer-enhanced ultrafil- 

tration and micellar-enhanced ultrafiltration (Bennani et al., 

2014; Das et al., 2015; Zinadini et al., 2015; Li et al., 2018). 

This technique combines a two-stage UF/NF process. The ul- 

tracel PLGC ultrafiltration concentrated fat and protein during 

the first stage. Reusing the NF retentate for anaerobic digestion 

to create biogas is an option, while the second step aims to re- 

move lactose from the retentate and reuse water from the per- 

meate (Luo et al., 2011; Gong et al., 2012; Chen et al., 2016). 

Such dairy factory effluent underwent reverse osmosis 

after a preliminary evaluation of its stability during storage.  



G. Mekuria / Journal of Environmental Informatics Letters 8(1) 31-50 (2022) 

 

41 

 

Table 6. A Summary of the Names of the Journals and Year of Publication of the Included Reviews in Post-Treatment Techniques 

Journal name 2010 ~ 

2011 

2012 ~ 

2013 

2014 ~ 

2015 

2016 ~ 

2017 

2018 ~ 

2019 

2020 ~ 

2021 

Total 

Desalination  1 1 - - - - 2 

Separation and Purification Technology  - 1 1 - - - 2 

Energy Procedia  - 1 - - - - 1 

Journal of Water Process Engineering  - - 1 1 2 - 4 

Advanced Journal of Chemistry-Section  - - - - 1 - 1 

Water Air Soil Pollut  - - - 1 - - 1 

Journal of Environmental Chemical Engineering  - - - 1 - - 1 

Chemical Engineering Transactions  - - 1 - - - 1 

International Journal of Advance Research in Science and 

Engineering  

- - - 1 - - 1 

Applied Sciences  - - - - 1 - 1 

Desalination and Water Treatment  - - 3 - - - 3 

Bioresource Technology  1 - - - - - 1 

Chemical Engineering Journal  1 - - 2 - - 3 

Journal of Membrane Science  - 1 - - 1 - 2 

Journal of Food Science and Technology  - - - - - 1 1 

Brazilian Journal of Chemical Engineering  - - 1 - - - 1 

Environmental Technology  - - - - 1 - 1 

Water Science & Technology  - 1 - - - 1 2 

Industrial & Engineering Chemistry Research  - 1 - 1 - - 2 

International Journal of Environmental Health Engineering  - - 1 - - - 1 

IOP Conference Series: Earth and Environmental Science  - - - - 2 - 2 

Science of the Total Environment  - - - - - 1 1 

Process Safety and Environmental Protection  - - 1 - - - 1 

Journal of Agricultural and Food Chemistry  1 - - - - - 1 

Environment, Development and Sustainability  - - - - 1 - 1 

Ukrainian Food Journal  - - 1 - - - 1 

Water  - - - - - 2 2 

Environmental Technology & Innovation  - - - 1 - - 1 

Fullerenes, Nanotubes, and Carbon Nanostructures  - 1 - - - - 1 

Pollution  - - - - 1 - 1 

Environmental Engineering Research  - - - - 1 - 1 

Applied Clay Science  - - - 1 - - 1 

International Journal of Civil, Structural, Environmental, and 

Infrastructure Engineering Research and Development  

- - 1 - - - 1 

International Journal of Global Environmental Issues  - - - 1 - - 1 

Total 4 

(8.333%) 

7 

(14.583%) 

11 

(22.917%) 

10 

(20.833%) 

11 

(22.917%) 

5 

(10.417%) 

48 

(100%) 

 

Filtration performance was measured using permeate flux, wa- 

ter recovery, and water quality. A 540 m2 RO unit is required to 

process 100 m3/d of wastewater while recovering 95% of the 

water (Deshwal et al., 2021). This technique contains a sequen- 

tial use of a combination of microfiltration and nanofiltration. 

Besides, microfiltration and reverse osmosis within different 

pressure levels for treating dairy wastewater (Bortoluzzi et 

al., 2017). Dairy wastewater is treated using a two-stage com- 

bination of nanofiltration and reverse osmosis. The first phase 

treats chemical-biological effluents using nanofiltration as a 

treatment technique. The original effluent is treated in the 

second step using reverse osmosis (Hepsen and Kaya, 2012;  

Kyrychuk et al., 2014). 

 

3.2.1. Comparison of Post-Treatment Techniques Performance 

on Diary Wastewater 

Table 7 compares the performance of post-treatment tech- 

niques in detail. As a result, a combination of coagulation/floc- 

culation/sedimentation followed by microfiltration or nanofil- 
tration (CFS-MF-NF) can remove COD by 96%, turbidity by 

99%, color by 99%, and membrane fouling rate by 63%. Also, 

MF-NF can remove COD by 51%, TKN by 58%, turbidity by 

100%, and color by 96%. Alike MF-OR can remove COD by 

84%, TKN by 94%, turbidity by 100%, and color by 100%. On 



G. Mekuria / Journal of Environmental Informatics Letters 8(1) 31-50 (2022) 

 

42 

 

the other hand, MBR-NF can remove COD by 99.9% and TS 

by 93.1%. Inorganic coagulation (aluminum) can remove COD 

by 68% and turbidity by 95%. Inorganic coagulation (ferrous 

sulphate) can remove COD by 62% and turbidity by 95%. Co- 

agulation and flocculation (FeSO4) can remove COD by 50% 

and BOD by 60%. Coagulation (sludge) can remove COD by 

65%, BOD by 67%, turbidity by 93%, TSS by 84%, and TDS 

by 85%. Novel natural coagulant (guazuma ulmifolia) can 

remove COD by 76.0%, BOD by 81.2%, and turbidity by 

95.8%. 

 

3.2.2. Advantages and Disadvantages of Post-Treatment 

Techniques 

Physico-chemical treatment has various benefits, includ- 

ing efficiently removing suspended solids, colliding compo- 

nents, and dissolved constituents in dairy wastewater treatment. 

However, in physico-chemical post-treatment, there is high 

sludge production, and high quantities of chemicals required 

for pH corrections have a drawback. On the other hand, among 

post-treatment strategies, the membrane treatment technique 

has been identified as the most attractive method for dairy 

wastewater treatment and recycling. As a result, numerous re- 

searches focuse on enhancing the effluen’s performance and 

quality by combining membrane treatment methods with other 

treatment philosophies (Kaewsuk et al., 2010; Andrade et al., 

2013; Kumar et al., 2016; Bortoluzzi et al., 2017). In conclu- 

sion, the membrane treatment technique has many advantages 

for dairy industries, including less ecological footprint, reli- 

able contaminant removal performance, low cost, and the pos- 

sibility of renewable energy use (Sisay and László, 2021). How- 

ever, membrane post-treatment, for instance, has a short mem- 

brane lifespan, low selectivity and flux, linear up-scaling, and 

concentration polarization membrane fouling. Table 8 lists the 

benefits and drawbacks of each post-treatment technique. 

 

3.2.3. Major Features of Post-Treatment Techniques  

Table 9 summarizes the key components of each post-

treatment procedure. As a physico-chemical treatment tech- 

nique, coagulation is made from different flash mixing ma- 

terials such as hydraulic mixing using flow energy, mechan- 

ical mixing, diffusers and grid system, pumped blenders, and 

static mixer. Similarly, the flocculation system has two major 

components: horizontal paddle wheel type and vertical floccu- 

lation. Finally, absorption comprises three significant features:  

Table 7. Comparison of Post-Treatment Techniques Performance on Dairy Wastewater 

Reactor Waste type 

COD BOD TKN 
Turbid- 

ity 
Color TOC TSS TDS 

Membrane 

fouling rate 

(%) 

TS 

References Re- 

moval 

(%) 

Re- 

moval 

(%) 

Re- 

moval 

(%) 

Re- 

moval 

(%) 

Re- 

moval 

(%) 

Re- 

moval 

(%) 

Re- 

moval 

(%) 

Re- 

moval 

(%) 

Re- 

moval 

(%) 

CFS-MF-NF Dairy 

wastewater 

96 - - 99 99 - - - 63 - (Mateus et 

al., 2017) 

MF + NF Dairy 

wastewater 

51 - 58 100 96 - - - - - (Bortoluzzi 

et al., 

2017) 

MF + OR Dairy 

wastewater 

84 - 94 100 100 - - - - - (Bortoluzzi 

et al., 

2017) 

MBR + NF Dairy 

wastewater 

99.9 - - - - - - - - 93.1 (Andrade 

et al., 

2014a) 

Inorganic 

coagulation 

(Aluminum)  

Dairy 

wastewater 

68 - - 95 - - - - - - (Loloei et 

al., 2014) 

Inorganic 

coagulation 

(Ferrous 

sulphate) 

Dairy 

wastewater 

62 - - 95 - - - - - - (Loloei et 

al., 2014) 

Coagulation + 

Flocculation 

(FeSO4) 

Dairy 

wastewater 

50 60 - - - - - - - - (Rivas et 

al., 2010) 

Coagulation 

(Sludge) 

Dairy 

wastewater 

65 67 - 93 - - 84 85 - - (Suman et 

al., 2018) 

Novel natural 

coagulant 

(Guazuma 

ulmifolia)  

Dairy 

wastewater 

76.0 81.2 - 95.8 - - - - - - (Muniz et 

al., 2020) 



G. Mekuria / Journal of Environmental Informatics Letters 8(1) 31-50 (2022) 

 

43 

 

Table 8. Advantages and Disadvantages of Post-Treatment Techniques 

Categories Type  Chemical  Advantages Disadvantages 

Physico-

chemical 

treatment 

Coagulation Al2(SO4)3·18H2O Simple to apply and handle. 

Usually used. 

Less amount of sludge production than 

lime. 

Operative between pH 6.5 ~ 7.5. 

Adds dissolved solids (salts) to water. 

Operative with a limited pH value range.   

Na2Al2O4 Operative in hard water. 

A small amount is commonly required.  

Often used with Al. 

High cost. 

Ineffective is soft water. 

Al13(OH)20(SO)4·Cl15 In some applications, Floc, formed is a 

denser and fast setting than aluminum. 

Not usually used. 

Little full-scale data compared to other 

aluminum derivatives.  

Fe2(SO4)3 Operative within pH 4.6 and 8.8 ~ 9.2. Adds dissolved solids (salts) to water. 

Commonly require adding alkalinity.  

FeCl3·6H2O Operative within pH 4 ~ 11.  Adds dissolved solids (salts) to water. 

Consumes twice as much alkalinity as 

aluminum.  

FeSO4·7H2O Not pH sensitive as lime. Adds dissolved solids (salts) to water. 

Commonly requires adding alkalinity. 

Ca(OH)2 Usually used. 

Very effective.   

May not add salts to effluent. 

pH dependent. 

High sludge production. 

Overdose can result in poor effluent quality. 

Flocculation - Process simplicity. 

An expensive capital cost. 

Bacterial inactivation capability.  

Good sludge settling and dewatering.  

High sludge production. 

Nondegradable nature. 

Adsorption Activated carbon. 

Synthetic polymeric. 

Silica-based 

adsorbent. 

High effluent quality. 

A highly effective process with fast 

kinetics. 

Wide range of commercial products. 

Wide variety of target contaminants. 

Technological simplicity and process 

simplicity.   

High investment. 

Non-destructive processes.  

Non-selective methods. 

Requirements for several types of adsorbents.   

Membrane 

treatment 

Nanofiltration - Lower energy consumption.  

Higher rejection rate.  

Membrane fouling. 

Insufficient separation. 

Treatment of concentrate. 

Membrane lifetime and chemical resistance. 

Insufficient rejection for the individual 

compound. 

The need for modeling and simulation tools.  

Reverse 

osmosis 

- Simple dewatering process.  

Low energy consumption.  

No requirement for a complicated setup.  

Low initial investment capital.  

Membrane fouling. 

Membrane lifetime. 

A low range of operating parameters (flow rate, 

temperature, pH, and pressure).  

Efficiency decreases as feed concentration 

increases.  

Microfiltration - Low operating pressure is required. 

Low energy consumption.  

Low investment capital. 

Not require energy-intensive phase 

transitions.  

Reduced innovation. 

Limited equipment option. 

Ultrafiltration - Low energy consumption. 

Simple structure. 

Less space requirement. 

Process simplicity. 

Commonly used.  

Reduced innovation. 

Limited equipment option. 

 



G. Mekuria / Journal of Environmental Informatics Letters 8(1) 31-50 (2022) 

 

44 

 

Table 9. Major Features of Post-Treatment Techniques 

Categories Reactor type Features  

Physico-chemical treatment 

Coagulation 

Flash mixing. 

Hydraulic mixing using flow energy.  

Mechanical mixing. 

Diffusers and grid system. 

Pumped blenders. 

Static mixer. 

Flocculation 
Horizontal paddle wheel type. 

Vertical flocculation. 

Absorption 

Activated carbon. 

Synthetic polymeric. 

Silica-based adsorbent. 

Membrane treatment 

Nanofiltration Polyacrylamide. 

Reverse osmosis 
Polyamide. 

Polyacrylamide. 

Microfiltration 
Ceramics. 

Polypropylene. 

Ultrafiltration 

Ceramics. 

Cellulose acetate. 

Polysulfone. 

Polyethersulfone. 

Polyvinylpyrrolidone. 

Polyacrylonitrile. 

Polyvinylidene fluoride. 

activated carbon, synthetic polymeric, and silica-based adsor- 

bent materials. The membrane treatment technique is the sec- 

ond post-treatment procedure. Meanwhile, these approaches 

include polyacrylamide-based nanofiltration (NF). In addition, 

reverse osmosis (RO) comprises two components: polyamide 

and polyacrylamide. Similarly, microfiltration (MF) contains 

polysulfone, polyethersulfone, polyvinylpyrrolidone, polyacry- 

lonitrile, and polyvinylidene fluoride. 

4. Conclusions 

Wastewater treatment procedures have two categories: pre- 

and post-treatment. Physical, chemical, and biological pre-

treatment techniques are commonly employed to treat dairy ef- 

fluent. Second, dairy wastewater post-treatment techniques in- 

clude physico-chemical and membrane treatment approaches. 

The findings suggest that despite substantial research on pre- 

and post-treatment techniques, both have significant shortcom- 

ings. Importantly, to reduce energy consumption and to im- 

prove efficiency, the physico-chemical treatment, particularly, 

the adsorption treatment is used as a refinement before the aer- 

obic biological treatment. As a pre-hydrolysis treatment tech- 

nique, enzymatic hydrolysis is a prominent pre-treatment for the 

anaerobic biological treatment to reduce the start-up period. The 

high-quality effluent can be achieved from dairy wastewater 

treatment and the membrane treatment process. Finally, a combi- 

nation of biological and physico-chemical treatment (e.g., ad- 

sorption-aerobic), a combination of pre-hydrolysis and biological 

treatment (e.g., enzymatic hydrolysis-anaerobic treatment), and 